Massey Ferguson

9240 TRACTOR - 1637287

1637287

Engine & Equipment
Page Title

Page010-0000
Page Number

Cylinder Block

Timing Gear Housing

Flywheel & Flywheel Housing

Crankshaft & Damper pulley

Pistons And Connecting Rods

Camshaft

Cylinder Head - Cylinder Head & Rocker Levers
Cylinder Head Cowver

Thermaostat - Thermostat Housing & Corrosion Resistor - Block Went Flumbing
Lubricating Ol Sump &And Oil Pump

Lubricating Qil Cocler And Filter

Water Pump & Fan Drive

Fan Engine - Fan &nd Engine Guards

Imjection Pump And Fuel Pipings

Injector

Feed Pump - Filter & Lines

Injection Pump Supply - Up to Serial or Engine Number - 01-1997
Turbocharger Aftercooler & Exhaut - Manifold
Turbocharger

Alternator Starting Motor And Battery

Alternator

Starter

Ether Start System

Engine Gaskets Sets - Upper

Engine Gaskets Sets - Lower

Cooling System - Air Conditioned Installation

Cooling System - Engine - Radiator & Hoses

Fuel System - Fuel Tank And Attachments

Fuel Sy=stem - Fuel Tank Auxiliary

Fuel Sy=stem - Up To ...

Fuel System - From ...

Intake And Exhaust - Air Cleaner

Intake And Exhaust - Air Cleaner - &ir Cleaner Components
Exhaust - Muffler And Exhaust Pipes

Exhaust System - Heat Shield

Throttle Control - Throttle Control-Foot Throttle
Throttle Control - Throttle Control-Engine

Engine - Main Frame - Up To Mo 0067 Excepted Europe
Engine - Main Frame - From Mo 0068 Excepted Europe

010-0005
010-0010
010-0015
010-0020
010-0025
010-0030
010-0035
010-0040
010-0045
010-0050
010-0055
010-0060
010-0065
010-0070
010-0075
010-0080
010-0085
010-0090
010-0095
010-0100
010-0105
010-0110
010-0115
010-0120
010-0125
010-0130
010-0135
010-0140
010-0145
010-0150
010-0155
010-0160
010-0165
010-0170
010-0175
010-0180
010-0185
010-0190
010-0185



MF 9240 TRACTOR - 1637287
5-LA01-001-A

5-LAO1-001-A

Ref LA015001-1 Page 010-0005



Massey Ferguson

9240 TRACTOR - 1637287 1637287
Cylinder Block Page010-0005
ltem Part Number Qty Description Comments
1 72505337 1 Engine 6CT 8.3
Up to Serial or Engine Number 01-1997
72513974 1 Engine 6CTA8.3
From Serial or Engine Number 01-1997
2 71369876 1 Block
3 30-3435857 1 Plug )
1-1/8" OD
4 30-3435830 4 Plug )
13/16" OD
5 71367844 1 Plug 2
6 30-3436446 1 Plug )
58.06MM OD
7 30-3435814 7 Bush )
STANDARD
30-3435946 X Bush OVERSIZE ...
8 71367984 7 Cap 2
9 30-3435822 4 Plug )
1.386 OD
10 71367845 14 Bolt )
M14X128
Replace and repair. Old not interchangeable with new 72512585
11 71367846 1 Kit, Liner See Page - Reference Number 010-0025/13
12 30-3435954 1 Seal
13 71367847 X Shim Thickness 0,25MM
71367848 X Shim Thickness 0,38MM
71367849 X Shim Thickness 0,50MM
14 72512586 1 Kit [AB]
15 KS517 1 Plug (14)
16 72511785 2 Plug (14)
17 70917970 4 Plug (14)
18 70904224 2 Plug (14)
19 70922499 1 Plug (14)
20 30-3435911 2 Pin (14)
21 30-3435903 4 Pin (14)
M12X24
22 30-3435873 1 Plug (14)
2-3/4" OD
23 71368000 12 Nozzle (14)
24 70917673 6 Plug (14)
Replace and repair. Old not interchangeable with new 72160213
25 72509516 1 Harness
26 72509517 1 Heater 1000 WATT-240V
27 30-3438309 1 Tube
28 30-3438317 1 Cap
29 30-3438287 1 Tube
30 30-3438295 1 Dipstick
31 30-3440206 1 Plug

FOOTNOTE [A] NOT ILLUSTRATED
FOOTNOTE [B] INCLUDES REFERENCE NO.15 THRU 24



MF 9240 TRACTOR - 1637287
5-LA03-001-A

5-LA03-001-A

Ref LA035001-1 Page 010-0010



Massey Ferguson

9240 TRACTOR - 1637287 1637287

Timing Gear Housing Page010-0010
ltem Part Number Qty Description Comments

1 30-3438570 16 Capscrew  M8X16
2 30-3438708 4 Capscrew  M12X50
3 30-3438767 2 Screw

4 30-3436144 1 Ring

5 30-3467600 1 Seal

6 71367724 1 Housing

7 30-3471322 1 Seal

8 30-3471365 1 Gasket Replace and repair. Old not interchangeable with new 72512578
9 71367992 1 Gasket

10 30-3436179 1 Seal

11 72512579 1 Cover

12 71367835 1 Housing

13 30-3436136 1 Pin

14 30-3436187 1 Cap

15 N738385 1 Seal

16 71367802 1 Gasket

17 71367803 1 Cover

18 30-3438686 2 Capscrew

19 72512580 5 Screw

20 72512581 6 Screw

21 30-3501507 1 Shield OPTION



MF 9240 TRACTOR - 1637287
5-LA40-001-B

51LA40-001- B

Ref LA405001-1 Page 010-0015



Massey Ferguson

9240 TRACTOR - 1637287

1637287

Flywheel & Flywheel Housing
ltem Part Number

19
20

30-3471357
30-3437612
30-3437620
30-3445445
30-3471330

70904224
30-3437647

71367806
30-3437655
30-3451038
30-3437663
30-3437671
30-3437698

72508882
30-3437590
30-3438821

70951179

70904224

Qty Description
Gasket
Cover
Seal
Seal
Capscrew
Plug
Housing

2  Capscrew
Plate
Screw
Plug
Seal
Plug
Flywheel Assy.
Gear
Washer
Capscrew
Plug

NOORRPRRPRRPRREPNRRRRPORRRER

FOOTNOTE [A] NOT ILLUSTRATED

Comments

150,12MM OD
158,12MM ID
M6X16
M12X40

M8X21

3/4"-16
(16)

M12X40

Page010-0015



MF 9240 TRACTOR - 1637287
5-LA30-001-A

5-LA30-001-A

Ref LA305001-1 Page 010-0020



Massey Ferguson

9240 TRACTOR - 1637287

1637287

Crankshaft & Damper pulley
ltem Part Number

1

2
3
4

© 00 ~N O

30-3435962
30-3435970
71367994
30-3435997
30-3501019
71367850
30-3501000
72512587
72512588

71367698

71367699

30-3467708
30-3438716

72500278
30-3454916

Qty Description

[EnY

RPRRPRRPRRRRPR

Y

Crankshaft
Pin

Gear

Kit, Bearing
Kit, Bearing
Kit, Bearing
Kit, Bearing
Kit, Bearing
Bearing

Bearing

Bearing

Damper
Capscrew
Sleeve
Sleeve

Comments

)

@)

STANDARD

Diameter (-)0,25MM

Diameter (-)0,50MM

Diameter (-)0,67MM

Diameter (-)1,01MM

4

Diameter STANDARD

Thickness 0,25MM OS

“4)

Diameter STANDARD

Thickness 0,50MM OS

4

Diameter (+)0,50MM

Thickness 0,50MM OS

Replace and repair. Old not interchangeable with new 72512590
Replace and repair. Old not interchangeable with new 72512592
M14X35

Page010-0020



MF 9240 TRACTOR - 1637287
5-LA39-001-A

5-LA32-001-A

Ref LA395001-1 Page 010-0025



Massey Ferguson

9240 TRACTOR - 1637287

1637287

Pistons And Connecting Rods
Qty Description

Item Part Number

1 30-3436276
2
3 30-3438872
4 71368123
5 72512605
6 30-3436306
30-3436314
30-3436322
30-3436330
72512606
7 71367960
72515489
8 71367958
9

10 30-3436373
11 30-3469204
12 30-3436357
13 71367846
14

15 30-3435954
16 71367999

6
1

2

1
2
12
12
12
12
12
6

[ e el o)) (2]

[l 2]

Kit, Conrod
Rod End

Nut

Bush

Bolt
Bearing
Bearing
Bearing
Bearing
Kit, Bearing
Kit, Cylinder

Kit, Cylinder

Kit, Piston
Piston

Ring

Ring
Piston Pin
Kit, Liner
Liner

Seal
Kit, Liner

FOOTNOTE [A] NOT ILLUSTRATED

Comments

1)

Not serviced,order REF 1

)

M12

)

@)

STANDARD
UNDERSIZE.010"
UNDERSIZE.020"
UNDERSIZE.030"
UNDERSIZE.040"
STANDARD

Up to Serial or Engine Number
STANDARD

From Serial or Engine Number
(M

(8

Not serviced,order REF 7

(8

®

(13)

Not serviced,order REF 13
(13)

(Al

Page010-0025



MF 9240 TRACTOR - 1637287
5-LA31-001-A

5LA31-001-A

Ref LA315001-1 Page 010-0030



Massey Ferguson

9240 TRACTOR - 1637287

1637287

Camshatft
Item Part Number

1

2
3
4
5
6
7

72512608
71367961
71367962
30-3484793
30-3456269
30-3436268
30-3455025

Qty Description
Camshaft
Gear
Dowel
Support
Bolt

2 Tappet
Key

RPRNRRRPRE

Page010-0030



MF 9240 TRACTOR - 1637287

5-LA07-001-A

31

30

36

5-LA07-001-A

@

\

V,‘\“_u;_ .
DN

Page 010-0035

Ref LA075001-1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/massey-ferguson-mf9240-tractor-parts-catalogue-manual-instant-download/



